

## XIAMEN ALL CARBON CORPORATION (ACC)

### TESTING REPORT

DECLARED SAMPLE NAME: GGBFS

SAMPLE TESTING DATE: 2015-4-13

The analysis results reported as follows:

Grade		S95		Real Test Result
Testing Items		Standard Requirement		
1) Density	g/cm <sup>3</sup> ≥	2.8		2.89
2) Specific surface area	m <sup>2</sup> /kg ≥	400		435
3) Activity index	% ≥	7 days	75	80
		28 days	95	105
4) Mobility ratio	% ≥	95		101
5) Moisture	% ≤	1.0		0.1
6) Sulfur trioxide (SO <sub>3</sub> )	% ≤	4.0		0.05

Test result: the material meets with the grade of S95 technical standard as per GB/T 18046-2008, confirmed to be qualified.

Xiamen All Carbon Corporation (ACC)



#### Xiamen All Carbon Corporation

TEL: +86 592 2278129 FAX: +86 592 2278123

E-MAIL: info@allcarbon.com.cn Http://www.allcarbon.com.cn

Add: Unit G 10/F, Zhenhaoge Building, Guomao Golden Coast, NO.99 Lujiang Road, Xiamen China 361001